
Activated Anaerobic Digestion  with a Membrane Filtration System 
 
S. Joh Kang, Ph.D., P.E.1*, Kevin Olmstead, Ph.D., P.E.1, Oliver Schraa2, Dai Hwan 
Rhu, Ph.D., P.E.3,  Young Jin Em, Ph.D.3, Jang Kyu Kim3, Joon H. Min, Ph.D.3      
 
1Tetra Tech  Inc., Ann Arbor, MI 
2Hydromantis Environmental Software Solutions, Inc., Hamilton, Ontario, Canada 
3BKT Technologies, Seoul, Korea and Anaheim, CA 
*E-mail:  Joh.Kang@tetratech.com 
 
ABSTRACT 
 
A novel  process, activated anaerobic digestion,  has been successfully demonstrated  in a 
full scale facility.  The process includes an anaerobic digester working with a screw press 
and a UF membrane system, and produces biogas from agricultural and industrial 
feedstocks.  The system was operated at two temperature zones; thermophilic , at 55 
degrees C in 2010 and at a startup temperature of 45 degrees C in 2011 at a   daily  
biogas(methane)  generation rate of   0.34 m3/kg COD.  
 
The feed materials included hog manure, corn silage, grains and other industrial organic 
material with high  biogas potential.   The membrane system is unique,  with a vortex 
generator that resist fouling by physical and chemical components.  The screw press cake 
separates non-active biosolids from active biomass, with the screw press cake shipped out 
as a nutrient rich fertilizer.  The UF system captures and concentrates all microorganisms 
and returns them to the digester  The UF membrane permeate is a high-quality water 
suitable for downstream treatment by reverse osmosis.   
 
GPS-X modeling software was utilized with the Mantis2 model.  A model was calibrated 
and validated with two sets of data from full scale operation.  The models were run for 
both steady state and  dynamic  operations.   The results showed the  impact of key 
variables including temperature and influent flow rate on the  stability of the system.  The 
model was also used to demonstrate the effects of selected disturbances, such as feed 
disruptions and step increase in feed .  Both the full scale  data and model predictions  
successfully established the stability of the new process and  benefits from membrane 
filtration.  
 
 
 
KEYWORDS:  Biogas, Dynamic Model, GPS-X Model, Anti-fouling filtration system, 
Biomass Recycle, Manure, Agricultural Feedstocks, Thermophilic, Mesophilic 
 
INTRODUCTION 
 
The conversion of waste organic materials to useful fuels has grown in importance in the 
past 20 years, accompanying concerns about use of fossil fuels and increases in 
greenhouse gas levels in the atmosphere.   Major sources of waste organic material are 



farm operations producing manure.   Many such facilities have sought to produce biogas 
(methane) from manure and other available industrial or agricultural waste materials 
using mesophilic anaerobic digestion.  While such systems are effective, recent research 
(1) indicated that operating anaerobic digesters at higher temperatures to favor 
thermophiles can increase the production of biogas, with an associated reduction in solids 
requiring disposal.  The difficulty with thermophilic operation is that systems can be 
more sensitive to upsets, and the solids, especially those from manure, are often more 
difficult to dewater by conventional separation techniques.  Recent work with a novel 
ultrafiltration (UF) membrane system design has allowed for successful operation of a 
full-scale anaerobic digestion with cell recycle (2).   The system uses an innovative 
vortex device to keep the biosolids from fouling the membrane, allowing   recycling of 
live bacteria    that enables  a high organic loading rate in the digester.  The recovery and 
recycling  of cells  allows   the digester  to  operate similar to an activated sludge system.  
Activated sludge systems are known to have more stable operations than similar systems 
without recycle, due to the opportunity to decouple cell residence time from hydraulic 
residence time.   In addition, the system provides a higher amount of gas generation 
compared to non-recycle systems.     

The system has been in operation for over a year, with a 2011 re-start following a 
maintenance shutdown.    The system feed includes several agricultural and industrial 
waste products as well as manure from hog operations.  Data were collected in both 2010 
and 2011 for modeling purposes.  This paper presents results from both periods.   

System Description 

Anaerobic digestion converts organic waste into methane and carbon dioxide via 
complex metabolic processes. The resulting liquid effluent has high concentration of 
ammonia, relative to organic carbon, rendering common biological nitrogen removal 
process impossible. Membrane filtration is the only alternative for treating anaerobic 
digestate. 

Although many articles and academic theses have dealt with digestate treatment using 
membrane filtration, it is hard to find a stable-operating biogas plant that uses membranes 
as a treatment method. The difficulty arises from the high solid content in the digestate, 
which is known to contribute significantly to fouling. Although fats, oils, and grease 
(FOG) offer enhanced biogas production from the digester, the elevated water viscosity 
serves to further inhibit the filtration process. 

The system is depicted in Figures 1 and 2.   Figure 1 shows that in 2010, feed other than 
manure, including corn, wheat, and   other organic wastes, was sent directly to the 
anaerobic digester, with the manure blended with the digestate.   Under the current model 
conditions in 2011 as shown in Figure 2, manure was also sent directly to digester.   
Solids from the digester were dewatered via a screw press to recover solids and nutrients  
in a form of  a sludge cake.  That cake was then used as a fertilizer.  .  The performance 
of screw press depends on the type of feed stock to the digester and the ratio of feed stock 
mixture. Thus, both feed stock characteristics and screw press performance may affect 
the membrane concentrate quality and quantity as a recycled feed to the digester.  



The supernatant from the screw press was then fed to an FMX UF membrane filter unit 
(BKT Technologies, Anaheim, CA).  The novel UF membrane system uses an anti-
fouling vortex generator with flat membranes, which allows the membrane system to take 
TS in the range of up to 5%. Due to the design and material of construction, the system 
can also take high temperature up to 90 degree C. These characteristics are ideal for 
digestate treatment from thermophilic anaerobic digesters. 

Retained solids, including microorganisms, from the UF unit were returned to the 
digester, while the permeate was treated through reverse osmosis (RO) then reused or 
discharged.  The RO retentate was used as a liquid fertilizer.    

The system processed 90 to 135 m3/day (24,000 to 36,000 gal/day) of industrial waste, 
agricultural waste, and pig manure through five 3000 m3 digesters.  The biogas from this 
system is being used to generate 4-6 MW of electricity.  The use of membranes for 
filtering even digested biosolids has been considered infeasible in the past because of 
fouling. 

 



 

Figure 1:  Process Layout for 2010 

 

 

Figure 2:  Process Layout for 2011 



System Modeling 
 
The thermophilic digestion system was modeled in the GPS-X WWTP simulation 
platform using the Mantis2 plant-wide biological model and the anaerobic digestion, 
sludge dewatering, and membrane filtration processes (see Figure 3 for the plant 
flowsheet as represented in GPS-X).  An optional splitter is inserted into the recycle line 
so that the recycle sludge can be diverted to study its impact. 
   
The Mantis2 model describes activated sludge, anaerobic digestion, and side-stream 
processes in one integrated model and includes the modeling of pH, gas transfer, and 
precipitation.  The model is based in part on the UCTADM1 anaerobic digestion model 
(Sötemann et. al., 2005) and the inorganic precipitation model of Musvoto et al. (2000) 